PARTS LIST

ITEM PART NUMBER DESCRIPTION Add
13000Main Housing
23001Reel & Shaft Assembly
33002Main Housing Cover
43010Spring (For up to 25' Tape)
43010-ASpring (For 25' to 35' Tape)
43010-BSpring (For 35' to 50' Tape)
53030Tape (For 35' to 50' Tank)
53029Tape (For 25' to 35' Tank)
53028Tape (For Up to 25' Tank)
63009Tape Adapter
73024Float Wire (Stainless) & Copper Clips
83022Float Wire Clip (Stainless Steel)
83023Float Wire Clip (Plated Copper)
93025Swivel (Ball Bearing)
103055Allen Set Screw (6-32 X 3/16")
113052Flat Head Screw (6-32 X 1/2")
123050Round Head Screw (8-32 X 3/8")
133005Window Frame
143008Window & Gasket
153051Round Head Screw (6-32 X 3/16")
163007Marker
173053Round Head Screw (6-32 X 7/8")
183054Hex Nut (6-32)
3031Window & Frame Assembly (Includes 3005, 3008, 3051)


ELBOW PULLEY ASSEMBLY


PART #3020

ITEM PART NUMBER DESCRIPTION Add
13003Elbow Pulley Case
23004Elbow Pulley
33013Elbow Pulley Shaft
43012Elbow Pulley Case Gasket
53011Elbow Pulley Case Cover
63050Round Head Screw (8-32 X 3/8")
3020Elbow Pulley Assembly


FLOATS

** SPECIAL FLOATS AVAILABLE ON REQUEST **

ITEM PART NUMBER DESCRIPTION Add
43037Float (Metal For 4" Opening)
53038Float (Stainless Steel For 4" Opening)

mouseover